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3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious
must be at least 20 dB below the highest emission level within the authorized band. If the output
power of this device was measured by spectrum analyzer, the attenuation under this paragraph shall
be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F (kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

3.5.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.5.3Test Procedures

1. The testing follows ANSI C63.10-2013 clause 11.11 & 11.12

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was mounted on the
top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
peak limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;

(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;

(3) Set RBW =1 MHz, VBW= 3MHz for f > 1 GHz for peak measurement.
For average measurement:

+ VBW =10 Hz, when duty cycle is no less than 98 percent.

- VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.
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3.5.4Test Setup

For radiated emissions below 30MHz
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im

1
Metal Full Soldered Ground Plane

For radiated emissions from 30MHz to 1GHz

i

EUT

S0cm
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Spectrum Analyzer / Receiver

R Antenna

1
Metal Full Soldered Ground Plane

For radiated emissions above 1GHz

Metal Full Soldered Ground Plane

R e

| |
Spectrum Analyzer j Receiver

00
Spectrum Analyzer / Receiver
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3.5.5Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C.

3.5.7Duty Cycle

Please refer to Appendix D.

3.5.8 Test Result of Radiated Spurious Emission (30MHz ~ 10th Harmonic or 40GHz,
whichever is lower)

Please refer to Appendix C.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.6.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connecting to the other LISN.

4. The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

6. Both sides of AC line were checked for maximum conducted interference.

7. The frequency range from 150 kHz to 30 MHz was searched.

8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =

9kHz) with Maximum Hold Mode.
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3.6.4Test Setup

e B A Tl B e g e T G A DD ET R e S e I
| |
| |
I Rear of EUT to be flushed |
I with rear of table top I
| 1
l |
' |
LI —— |
l A EUT l
| | I l 80 cm to
| Receiver | ground
I 500 RF Cable #0cm : plane
| |
l |
| i 2 |
| ke
: "3b) :
|
| AC :
I AMH I
| {LISH) |
| I
| ” 73 B | -
I - | -~
I f -~ Bonded to horizontal l - s
oy ground plane ~
L et e R e e e B e el B e b
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.7 Antenna Requirements

3.7.1Standard Applicable

If directional gain of transmitting Antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. The use of a permanently attached Antenna or of an
Antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.

3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.7.3 Antenna Gain

<CDD Modes >
FCC KDB 662911 D01 Multiple Transmitter Output v02r01
For CDD transmissions, directional gain is calculated as
Directional gain = Gant + Array Gain, where Array Gain is as follows.
For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log(Nant/Nss=1) dB.
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nant < 4.
Directional gain may be calculated by using the formulas applicable to equal gain antennas with
GANT set equal to the gain of the antenna having the highest gain;
The EUT supports CDD mode.
For power, the directional gain Gant is set equal to the antenna having the highest gain, i.e.,
F)2)f)i).
For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

<CDD Modes>

DG DG Power PSD
for for Limit Limit
Ant. 0 Ant. 1 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz 7.20 4.00 7.20 8.76 1.20 2.76
Power Limit Reduction = DG(Power) — 6dBi, ( min =0 )
PSD Limit Reduction = DG(PSD) — 6dBi, (min =0 )
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4 List of Measuring Equipment

Instrument | Manufacturer| Model No. | Serial No.|Characteristics Cal::l’a::ion Test Date Due Date Remark
i‘;;‘f;rzue'? R&S FSV40 101078 | 10Hz~40GHz | Apr. 06, 2023 %:;_o;é,zzooz;; Apr. 05, 2024 %Ogg;“’g‘;‘;
Pulse Power | anritsu MA2411B | 1339473 | 30MHz-40GHz | Dec. 27, 2022 | o & 2025 Dec. 26, 2023 (CTOQg;JCé%
Power Meter |  Anritsu ML2495A | 1542004 | SO | Dec. 27, 2022 | O O 2 Dec. 26, 2023 %ﬁjl‘g;mé%
Attenuator | MICROWAV | EMVE2214-10 | 2 | SOMAZ2056H | kep 29 2023 |20 O 20807 Feb. 22, 2024 %Oﬁg;“é%
Relilt\aﬂilvlfgtSA KEYSIGHT |  N9038A MY5§§5°0 20Hz~8.4GHz | Apr. 04, 2023 Sggt._g%‘zz%zg Apr. 03, 2024 (O§gﬂgg?§2)
Exﬁnsa‘i’;zc;“m KEYSIGHT N9010A MY5fg502 10Hz~44GHz: | Apr. 04, 2023 335{295’,22%22%* Apr. 03, 2024 (Oggﬂgg?gz)
Loop Antenna R&S HFH2-z2 | 100354 | 9kHz~30MHz | Jul. 28, 2022 Sgst..zz%’zz%zg Jul. 27, 2024 (o?gﬂgg?QZ)
Bilog Antenna TeseQ CBL6112D 35408 | 30MHz-2GHz |Aug. 20, 2023 séast..zz%’zz%zg Aug. 19, 2024 (o?(azﬂgtsi?sna
agfnbfnﬁﬂgg SCHV(V:';*(RZBE BBHA9120D 91205'3'135 1GHz~18GHz | Apr. 08, 2023 883_22%‘22%22? Apr. 07, 2024 (og{éﬂgg?gz)
HF Ampifier | MiTEQ | TATEE39H | 487103 | 18GHz-40GHz | Jul. 07, 2023 55 5% 925 wul. 06, 2024 (Oggﬂgg?gz)
SHF-EHF Horn | com-power AH-840 101071 | 18Ghz-40GHz | Apr. 08, 2023 Sg&_i%é%é%‘ Apr. 07, 2024 (Oggﬂgg?gz)
Amplifier Burgeon BPA530 | 102211 | _OTHE | Oct 19, 2022 Sep. 20, 2023-| O°t: 18,2023 (o?gﬂgg?QZ)
Amplifier Burgeon BPA-530 | 102211 ~3°(58(1)'|\‘}|ZHZ Oct. 18, 2023 | Ot 252023 | 4 17, 2024 (o?(a:ﬂgtsi?snz)
HF Ampifier | MITEQ At TD-0010T! 1943528 | 1GHz~18GHz | Oct. 19, 2022 Sep. 20, 2023-| O°t: 18,2023 (oigﬂgg?gz)
HF Amplfier | MITEQ AW TD0010T ) 1043508 | 1GHz~18GHz | Oct. 18, 2023 | 9% 2% 2023 | oct. 17, 2024 (oggﬁ:ggf’gz)
Amplifier Tecﬁ%i(')?;‘éies gao17a  |MYSI5013 | S00MFZ726.5G | g, 26, 2022 |S5P: 2% S2° Dec. 25, 2023 (Oggﬁjggf’gz)
AS Power Chroma s1601 (010070002 4N Nov. 10, 2022 533..2;%’%?% Nov. 09, 2023 <O§Sﬂ3§f’§z)
Turn Table EM EM1000 N/A | 0~360 degree NeR (S 22%22%2233” NCR (oﬁéﬂﬁg?s?z)
Antenna Mast EM EM1000 N/A 1 m~4m NCR Sggt'_ 22%‘%%%3‘3” NCR (oggﬂggf’snz)
EMI Receiver R&S ESR7 102297 | 9kHz~7GHz; | Jul. 07,2023 | Oct. 31, 2023 | Jul. 06, 2024 (Ccog‘é‘;’g%r)‘
AC LISN R&S ENV216 101499 | 9kHz~30MHz | Jul. 07,2023 | Oct. 31,2023 | Jul. 06, 2024 (ngggcg%r)m
Agoi‘;(‘fr CHROMA 61601 6162}3002 100Vac~250Vac| Nov. 10, 2022 | Oct. 31, 2023 | Nov. 09, 2023 (Co"gg‘écg%r)‘
NCR: No Calibration Required
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5 Uncertainty of Evaluation

The measurement uncertainties shown below were calculated in accordance with the requirements of
ANSI 63.10-2013. All the measurement uncertainty value were shown with a coverage K=2 to indicate
95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Conducted Measurement

Test Item Uncertainty
Conducted Spurious Emission & Bandedge #1.34 dB
Occupied Channel Bandwidth *0.1%
Conducted Power #1.34 dB
Frequency #1.3 Hz

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 2.7dB
of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 5.0dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.9dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
it 5.0dB
of 95% (U = 2Uc(y))
----------- THE END -----------
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Appendix A. Conducted Test Results
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TEST RESULTS DATA
Peak Output Power

2.4GHz Band MIMO
Peak Conducted EIRP EIRP
Conducted Power DG Power

Mod. | P28 |\rd cn. | FTea: Power Limit (dBi) ey Limit Pass

Rate (MHz) (dBm) (dBm) (dBm) (dBm) [Fail

Anto [ Antt | SUM [ Anto | Antt [Ant0 [ Ant1 | Anto | Ant1 | Anto [ Antt

11b [1Mbps| 2| 1 2412 | 1684 | 16.35 | 19.61 28.80 7.20 26.81 36.00 Pass
1b [1Mbps| 2| 6 [ 2437 [ 2071 | 2054 | 2364 28.80 7.20 30.84 36.00 Pass
11b [IMbps| 2| 11 [ 2462 | 2019 | 2008 | 23.15 28.80 7.20 30.35 36.00 Pass
1Mb [1Mbps| 2| 12 [ 2467 | 1577 | 1525 | 1853 28.80 7.20 2573 36.00 Pass
1b [IMbps| 2| 13 [ 2472 | 9.72 948 | 12.61 28.80 7.20 19.81 36.00 Pass
11g |6Mops| 2| 1 2412 | 2341 | 2299 | 26.22 28.80 7.20 33.42 36.00 Pass
11g |eMbps| 2| 6 | 2437 | 2486 | 2458 | 27.73 28.80 7.20 34.93 36.00 Pass
11g |eMops| 2| 11 [ 2462 | 2155 | 21.39 | 24.48 28.80 7.20 31.68 36.00 Pass
11g |eMbps| 2| 12 | 2467 | 2031 | 20.18 | 23.26 28.80 7.20 30.46 36.00 Pass
11g |eMops| 2| 13 [ 2472 [ 1726 | 16.34 | 19.83 28.80 7.20 27.03 36.00 Pass
HT20 [mMcso | 2| 1 2412 | 2324 | 2306 | 26.16 28.80 7.20 33.36 36.00 Pass
HT20 [Mcso| 2| 6 | 2437 | 23.72 | 2359 | 26567 28.80 7.20 33.87 36.00 Pass
HT20 [mMcso | 2| 11 | 2462 | 2114 | 2108 | 24.12 28.80 7.20 31.32 36.00 Pass
HT20 [mMcso | 2| 12 | 2467 | 18.97 | 18.83 | 21.91 28.80 7.20 29.11 36.00 Pass
HT20 [mMcso| 2| 13 | 2472 | 1674 | 1596 | 19.38 28.80 7.20 26.58 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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Average Output Power

2.4GHz Band MIMO

Average Conducted EIRP EIRP
Data Freq. Conducted P(?Wfar DQ Power Pgwgr Pass

Mod. Rato NTY CH. (MHz) Power Limit (dBi) (dBm) Limit IFail

(dBm) (dBm) (dBm) Setting

Ant0 | Antt | SUM | Anto | Ant1 [ Anto | Ant1 [ Anto | Ant1 | Ant0 | Antt Ant1 | Ant2

11b | 1Mbps| 2 1 2412 | 16.20 | 15.90 | 19.06 28.80 7.20 26.26 36.00 Pass 15.00
11b | 1Mbps| 2 6 2437 | 17.10 | 17.00 | 20.06 28.80 7.20 27.26 36.00 Pass 16.00
11b | 1Mbps| 2 11 2462 | 18.10 | 17.90 | 21.01 28.80 7.20 28.21 36.00 Pass 17.00
11b | 1Mbps| 2 12 2467 | 13.60 | 13.20 | 16.41 28.80 7.20 23.61 36.00 Pass 12.00
11b | 1Mbps| 2 13 2472 | 7.60 | 7.40 | 10.51 28.80 7.20 17.71 36.00 Pass 6.50
11g |6Mbps| 2 1 2412 | 15.60 | 15.30 | 18.46 28.80 7.20 25.66 36.00 Pass 14.50
11g |6Mbps| 2 6 2437 | 17.00 | 16.80 | 19.91 28.80 7.20 27.11 36.00 Pass 16.00
11g |6Mbps| 2 11 2462 | 14.10 | 14.00 | 17.06 28.80 7.20 24.26 36.00 Pass 13.00
11g |6Mbps| 2 12 2467 | 11.70 | 11.50 | 14.61 28.80 7.20 21.81 36.00 Pass 10.50
11g |6Mbps| 2 13 2472 | 550 | 5.70 | 8.61 28.80 7.20 15.81 36.00 Pass 4.50
HT20 | MCSO | 2 1 2412 | 15.50 | 15.30 | 18.41 28.80 7.20 25.61 36.00 Pass 14.50
HT20 | MCSO0 | 2 6 2437 | 16.10 | 16.00 | 19.06 28.80 7.20 26.26 36.00 Pass 15.00
HT20 | MCSO0 | 2 11 2462 | 13.50 | 13.40 | 16.46 28.80 7.20 23.66 36.00 Pass 12.50
HT20 | MCSO0 | 2 12 2467 | 10.00 | 10.00 | 13.01 28.80 7.20 20.21 36.00 Pass 9.00
HT20 | MCSO0 | 2 13 2472 | 3.10 | 2.60 | 5.87 28.80 7.20 13.07 36.00 Pass 2.00

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Peak Output Power

Report Number : FR353104-01D

2.4GHz Band MIMO
Peak Conducted EIRP EIRP
Conducted Power DG Power

Mod. | B2 INnd cn. | Fred- | RU Power Limit (dBi) s Limit Pass

Rate (MHz) |Config. (dBm) (dBm) (dBm) (dBm) [Fail

Ant0 | Antt | SUM [ Anto [ Antt [ Ant0 [ Ant1 [ Ant0 | Ant1 [ Ant0 | Antt

HE20 [Mcso| 2| 1 | 2412 | Fun | 24.12 | 2396 | 27.05 28.80 7.20 34.25 36.00 Pass
HE20 [mMcso| 2| 1 [ 2412 ] 26/0 | 19.16 | 18.86 | 22.02 28.80 7.20 29.22 36.00 Pass
HE20 [Mcso| 2| 1 | 2412 | 52/37 | 22.73 | 21.81 | 25.30 28.80 7.20 32.50 36.00 Pass
HE20 [mMcso| 2| 1 | 2412 [106/53] 23.95 | 23.83 | 26.90 28.80 7.20 34.10 36.00 Pass
HE20 [Mcso| 2| 6 | 2437 | Fun | 24.11 | 24.04 | 27.09 28.80 7.20 34.29 36.00 Pass
HE20 [Mcso| 2| 6 | 2437 | 26/4 | 17.86 | 18.10 | 20.99 28.80 7.20 28.19 36.00 Pass
HE20 [Mcso| 2| 6 | 2437 | 52/38 | 21.97 | 21.88 | 24.94 28.80 7.20 32.14 36.00 Pass
HE20 [Mcso| 2| 6 | 2437 [106/53] 23.93 | 2382 | 26.89 28.80 7.20 34.09 36.00 Pass
HE20 [Mcso| 2| 11 | 2462 | Fun | 2022 | 19.76 | 23.01 28.80 7.20 30.21 36.00 Pass
HE20 [Mcso| 2| 11 | 2462 | 26/8 | 1427 | 1458 | 17.44 28.80 7.20 24 64 36.00 Pass
HE20 [Mcso| 2| 11 | 2462 | 52/40 | 17.46 | 17.51 | 20.50 28.80 7.20 27.70 36.00 Pass
HE20 [Mcso| 2| 11 | 2462 [106/54] 19.98 | 19.58 | 22.79 28.80 7.20 29.99 36.00 Pass
HE20 [Mcso| 2| 12 | 2467 | Fun | 19.65 | 18.83 | 22.27 28.80 7.20 29.47 36.00 Pass
HE20 [Mcso| 2| 12 | 2467 | 26/8 | 13.04 | 1355 | 16.31 28.80 7.20 23.51 36.00 Pass
HE20 [Mcso | 2| 12 | 2467 | 52/40 | 15.42 | 1562 | 18.53 28.80 7.20 25.73 36.00 Pass
HE20 [Mcso| 2| 12 | 2467 [106/54] 18.31 | 1856 | 21.45 28.80 7.20 28.65 36.00 Pass
HE20 [Mcso| 2| 13 | 2472 | Fun | 16.53 | 16.77 | 19.66 28.80 7.20 26.86 36.00 Pass
HE20 [Mcso| 2| 13 [ 2472 | 26/8 | 7.05 | 7.81 | 1046 28.80 7.20 17.66 36.00 Pass
HE20 [Mcso | 2| 13 | 2472 | 52/40 | 11.78 | 11.32 | 14.57 28.80 7.20 21.77 36.00 Pass
HE20 [Mcso| 2| 13 | 2472 [106/54] 1434 | 1456 | 17.46 28.80 7.20 24 66 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Average Output Power

Report Number : FR353104-01D

2.4GHz Band MIMO

Average Conducted EIRP EIRP
Data Freq. RU Conducted qugr DQ Power Pt?w.er oaas

WigEl. || e [ (MHz) | Config. Power Limit (a8 (dBm) Limit [Fail

(dBm) (dBm) (dBm) Setting

Ant0 [ Ant1 [ SUM [ Ant0 | Ant1 [ Ant0 [ Ant1 [ AntO | Ant1 | Ant0 [ Ant1 Ant1 | Ant2

HE20 | MCSO | 2 1 2412 Full 16.20 | 15.90 | 19.06 28.80 7.20 26.26 36.00 Pass 15.00
HE20 | MCSO | 2 1 2412 | 26/0 8.50 8.30 | 11.41 28.80 7.20 18.61 36.00 Pass 7.00
HE20 | MCSO | 2 1 2412 | 52/37 | 12.10 | 11.80 | 14.96 28.80 7.20 22.16 36.00 Pass 10.50
HE20 | MCSO | 2 1 2412 |106/53| 14.50 | 14.10 | 17.31 28.80 7.20 24 .51 36.00 Pass 13.00
HE20 | MCSO | 2 6 2437 Full 16.10 | 16.00 | 19.06 28.80 7.20 26.26 36.00 Pass 15.00
HE20 | MCSO | 2 6 2437 | 26/4 8.50 8.50 | 11.51 28.80 7.20 18.71 36.00 Pass 7.00
HE20 | MCSO | 2 6 2437 | 52/38 | 12.10 | 11.90 | 15.01 28.80 7.20 22.21 36.00 Pass 10.50
HE20 | MCSO | 2 6 2437 |106/53| 14.60 | 14.20 | 17.41 28.80 7.20 24 .61 36.00 Pass 13.00
HE20 | MCSO | 2 1 2462 Full 12.20 | 12.10 | 15.16 28.80 7.20 22.36 36.00 Pass 11.00
HE20 | MCSO | 2 1 2462 | 26/8 | 4.70 450 | 7.61 28.80 7.20 14.81 36.00 Pass 3.00
HE20 | MCSO | 2 1 2462 | 52/40 | 7.70 7.50 | 10.61 28.80 7.20 17.81 36.00 Pass 6.00
HE20 | MCSO | 2 1 2462 | 106/54| 10.80 | 10.40 | 13.61 28.80 7.20 20.81 36.00 Pass 9.00
HE20 | MCSO | 2 12 2467 Full 10.40 | 10.00 | 13.21 28.80 7.20 20.41 36.00 Pass 9.00
HE20 | MCSO | 2 12 2467 | 26/8 2.80 2.80 | 5.81 28.80 7.20 13.01 36.00 Pass 1.00
HE20 | MCSO | 2 12 2467 | 52/40 | 5.00 540 | 8.21 28.80 7.20 15.41 36.00 Pass 3.50
HE20 | MCSO | 2 12 2467 |106/54| 7.80 8.00 | 10.91 28.80 7.20 18.11 36.00 Pass 6.00
HE20 | MCSO | 2 13 2472 Full 5.10 530 | 8.21 28.80 7.20 15.41 36.00 Pass 4.00
HE20 | MCSO | 2 13 2472 | 26/8 | -3.50 | -3.40 | -0.44 28.80 7.20 6.76 36.00 Pass -4.50
HE20 | MCSO | 2 13 2472 | 52/40 | 0.00 | -0.10 | 2.96 28.80 7.20 10.16 36.00 Pass -1.50
HE20 | MCSO | 2 13 2472 |106/54| 3.20 3.20 | 6.21 28.80 7.20 13.41 36.00 Pass 1.00

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

6dB and 99% Occupied Bandwidth

Report Number : FR353104-01D

2.4GHz Band MIMO

Data Freq. 99% Occupied BW 6dB BW 6dB BW .

Mod. | o io [NTXY CH. (MHz) (MHz) (MHz) Limit Pass/Fail
(MHz)
Ant0 Ant1 Ant0 Ant1

11b [1Mbps| 2 1 2412 12.09 12.19 8.08 8.08 0.50 Pass
11b [1Mbps| 2 6 2437 12.29 12.39 8.10 7.62 0.50 Pass
11b [1Mbps| 2 | 11 | 2462 12.19 12.39 7.62 7.60 0.50 Pass
11b [1Mbps| 2 | 12 | 2467 12.19 12.29 7.60 8.04 0.50 Pass
11b [1Mbps| 2 | 13 | 2472 12.39 12.59 8.04 8.10 0.50 Pass
11g [6Mbps| 2 1 2412 17.43 17.03 15.36 16.36 0.50 Pass
11g |6Mbps| 2 6 2437 17.38 17.08 15.80 16.08 0.50 Pass
11g [6Mbps| 2 | 11 | 2462 17.33 17.03 16.38 16.38 0.50 Pass
11g [6Mbps| 2 | 12 | 2467 16.58 16.43 14.08 15.10 0.50 Pass
11g [6Mbps| 2 | 13 | 2472 16.58 16.43 14.48 15.12 0.50 Pass
HT20 | MCS0 | 2 1 2412 18.48 18.08 16.58 17.60 0.50 Pass
HT20 | MCSO | 2 6 2437 18.43 18.08 15.34 17.60 0.50 Pass
HT20 | MCSO| 2| 11 | 2462 18.53 18.08 17.08 17.62 0.50 Pass
HT20 | MCSO| 2 | 12 | 2467 17.68 17.58 15.78 15.70 0.50 Pass
HT20 | MCSO| 2 | 13 | 2472 17.58 17.58 15.10 15.08 0.50 Pass
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TEST RESULTS DATA
6dB and 99% Occupied Bandwidth

Report Number : FR353104-01D

2.4GHz Band MIMO

Data Freq. RU 99% Occupied BW 6dB BW 6‘“_3 B.W .
Mod. NTX CH. ! (MHz) (MHz) Limit Pass/Fail

Rate (MHz) | Config.

(MHz)
Ant0 Ant1 Ant0 Ant1

HE20 [ MCSO | 2 1 2412 Full 19.08 19.03 18.58 18.50 0.50 Pass
HE20 [ MCSO | 2 6 2437 Full 19.03 18.98 18.23 18.10 0.50 Pass
HE20 [ MCSO | 2 11 2462 Full 19.03 19.08 18.03 18.70 0.50 Pass
HE20 [ MCSO | 2 12 2467 Full 18.78 18.78 18.80 18.75 0.50 Pass
HE20 [ MCSO | 2 13 2472 Full 18.78 18.78 18.25 17.73 0.50 Pass

A-T7 of 9



Peak Power Spectral Density

TEST RESULTS DATA

Report Number : FR353104-01D

2.4GHz Band MIMO
Peak PSD DG Pei:‘mF;tSD
Mod. | D2 |urd cn. | Free: (dBm/3kHz) (dBi) (@Bmi3kH2) | passFail
Rate (MHz)
Ant0 Antt Wgr(sﬁ | Anto | Antt | Anto | Antt
b |IMops| 2| 1 | 2412 | -6.66 791 23.65 8.76 5.4 Pass
b |IMops| 2| 6 | 2437 | 326 3.97 025 8.76 5.4 Pass
b |[IMops| 2| 11 | 2462 | -3.70 212 2069 8.76 5.4 Pass
b |1Mops| 2| 12 | 2467 | -9.40 .28 527 8.76 5.4 Pass
11b |IMops| 2| 13 | 2472 | -1436 | 1530 | -11.35 8.76 5.4 Pass
T1g | 6Mbps| 2 2412 | 932 .82 581 8.76 5.4 Pass
g |6Mops| 2| 6 | 2437 | 767 720 219 8.76 5.4 Pass
T1g |6Mops| 2| 11 | 2462 | -10.29 991 .90 8.76 5.4 Pass
g |6Mops| 2| 12 | 2467 | 1211 | -13.86 910 8.76 5.4 Pass
g |6Mops| 2| 13 | 2472 | -1767 | -1880 | -14.66 8.76 5.4 Pass
HT20 | MCSO | 2 2412 | 033 975 532 8.76 5.4 Pass
HT20 [MCSO| 2| 6 | 2437 | 872 038 571 8.76 5.4 Pass
HT20 [MCSO| 2| 11 | 2462 | 1149 | -10.70 769 8.76 5.4 Pass
HT20 |MCSO| 2 | 12 | 2467 | 1562 | 1542 | -12.11 8.76 5.4 Pass
HT20 |MCSO| 2| 13 | 2472 | -19.75 | 1948 | -1647 8.76 5.4 Pass

Measured power density (dBm) has offset with cable loss.
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TEST RESULTS DATA
Peak Power Spectral Density

Report Number : FR353104-01D

2.4GHz Band MIMO
Peak PSD DG Pef:‘rT:tSD
Mod. gz:: Nt CH. (';;eH“Z') Cgff’ig_ (dBmi3kHz) (dB) (dBm/3kHz) | pass/Fail
Ant0 Ant1 Wgrg‘? T Anto | Ant1 | Anto | Antt

HE20 [MCSO| 2| 1 | 2412 | Ful | -9.97 29.96 6.95 8.76 5.04 Pass
HE20 [MCSO| 2| 1 | 2412 | 26/0 | 1022 | -1027 721 8.76 5.04 Pass
HE20 |[MCSO| 2| 1 | 2412 | 52137 | -10.21 11023 7.20 8.76 5.04 Pass
HE20 [MCS0| 2| 1 | 2412 |106/53] -10.06 | -10.02 7.01 8.76 5.04 Pass
HE20 [MCSO| 2| 6 | 2437 | Ful | -9.84 -9.59 6.58 8.76 5.04 Pass
HE20 [MCSO| 2| 6 | 2437 | 26/4 | -9.98 975 6.74 8.76 5.04 Pass
HE20 |[MCSO| 2| 6 | 2437 | 52/38 | -10.04 29.86 6.85 8.76 5.04 Pass
HE20 [MCS0| 2| 6 | 2437 |106/53] -9.85 29.92 6.84 8.76 5.04 Pass
HE20 |MCSO| 2 | 11 | 2462 | Ful | -1369 | -13.21 11020 8.76 5.04 Pass
HE20 |MCSO | 2 | 11 | 2462 | 26/8 | 1385 | -1356 | -10.55 8.76 5.04 Pass
HE20 |MCSO | 2 | 11 | 2462 | 52140 | 1378 | -1336 | -10.35 8.76 5.04 Pass
HE20 |MCSO | 2 | 11 | 2462 |106/54| 1384 | -1356 | -10.55 8.76 5.04 Pass
HE20 |MCSO | 2 | 12 | 2467 | Ful | -15.75 | -15.86 | -12.74 8.76 5.04 Pass
HE20 |MCSO | 2 | 12 | 2467 | 26/8 | 1599 | -15.96 | -12.95 8.76 5.04 Pass
HE20 | MCSO | 2 | 12 | 2467 | 52140 | 1607 | -16.02 | -13.01 8.76 5.04 Pass
HE20 |MCSO | 2 | 12 | 2467 |106/54] 1596 | -15.96 | -12.95 8.76 5.04 Pass
HE20 |MCSO | 2 | 13 | 2472 | Ful | 2098 | 2123 | -17.97 8.76 5.04 Pass
HE20 |MCSO | 2 | 13 | 2472 | 26/8 | 2127 | 2134 | -18.26 8.76 5.04 Pass
HE20 |MCSO | 2 | 13 | 2472 | 52140 | 2118 | 2140 | -1817 8.76 5.04 Pass
HE20 |MCSO | 2 | 13 | 2472 |106/54] 2112 | -21.41 811 8.76 5.04 Pass

Measured power density (dBm) has offset with cable loss.
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samran . FCC RF Test Report

Report No. : FR353104-01D

Appendix B. AC Conducted Emission Test Results

. Temperature : 24~25C
Test Engineer : |Tao Zhang - —
Relative Humidity : (48~49%
Test Voltage : |120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Full Spectrurm
100 T
80
> G0 _E F‘:li Pat 15CG0F Limit at hain Forts
[an]
hel —+
c
e 4u¥ *
[0]
- L 2
L 2K 2 ¢
20
] : —t—t —t : —t—— : |
150k 300 400 500 ao0 1hd 2 o oa EM B 8 10M 20M  30M
Freguency in Hz
Frequency QuasiPeak Average Limit Margin Line Filter Corr.
(MHz) (dBuV) (dBuV) (dBuv) (dB) (dB)
0.150000 45.44 66.00 20.56 L1 OFF 19.7
0.150000 29.77 56.00 26.23 L1 OFF 19.7
0.186540 39.90 64.19 24.29 L1 OFF 19.7
0.186540 26.49 54.19 27.70 L1 OFF 19.7
0.289500 32.28 60.54 28.26 L1 OFF 19.7
0.289500 21.24 50.54 29.29 L1 OFF 19.7
0.390750 26.64 58.05 31.41 L1 OFF 19.7
0.390750 19.99 48.05 28.06 L1 OFF 19.7
0.503970 26.94 56.00 29.06 L1 OFF 19.7
0.503970 20.15 46.00 25.85 L1 OFF 19.7
2.852520 24.33 56.00 31.67 L1 OFF 19.8
2.852520 19.14 46.00 26.86 L1 OFF 19.8

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2A4DH-3877
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samran . FCC RF Test Report

Report No. : FR353104-01D

. Temperature : 24~25C
Test Engineer : |Tao Zhang - —
Relative Humidity : |48~49%
Test Voltage : |120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Full Spectrurm
100 T
80
G0 _E F‘:li Pat 15CG0F Limit at hain Forts
>
>
T B
S ot @
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- L K ¢ P
20
] : —t—t —t : —t—— : |
150k 300 400 500 a00 1hd 2 o oa EM B 8 10M 20M  30M
Freguency in Hz
Frequency QuasiPeak Average Limit Margin Line Filter Corr.
(MHz) (dBuV) (dBuV) (dBuv) (dB) (dB)
0.155490 45.40 65.70 20.30 N OFF 19.7
0.155490 28.65 55.70 27.05 N OFF 19.7
0.195000 38.80 63.82 25.02 N OFF 19.7
0.195000 25.77 53.82 28.05 N OFF 19.7
0.293010 34.02 60.44 26.42 N OFF 19.7
0.293010 21.70 50.44 28.74 N OFF 19.7
0.381750 26.44 58.24 31.80 N OFF 19.7
0.381750 19.96 48.24 28.28 N OFF 19.7
0.496500 26.61 56.06 29.45 N OFF 19.7
0.496500 20.07 46.06 25.99 N OFF 19.7
3.321330 24.43 56.00 31.57 N OFF 19.8
3.321330 19.19 46.00 26.81 N OFF 19.8

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2A4DH-3877
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s=amranas. FCC RF Test Report Report No. : FR353104-01D

Appendix C. Radiated Spurious Emission

Relative Humidity : |48~49%

Test Engineer : Reid Huang
Temperature : 24~25°C
Radiated Spurious Emission Test Modes
Mode (I?\Aagg) Antenna Modulation Channel | Frequency g::g RU Remark
Mode 1  2400-2483.5 0+1 802.11b 01 2412 1Mbps - -
Mode 2  2400-2483.5 0+1 802.11b 06 2437 1Mbps - -
Mode 3 | 2400-2483.5 0+1 802.11b 11 2462 1Mbps - -
Mode 4 | 2400-2483.5 0+1 802.11b 12 2467 1Mbps - -
Mode 5 | 2400-2483.5 0+1 802.11b 13 2472 1Mbps - -
Mode 6 | 2400-2483.5 0+1 802.11g 01 2412 6Mbps - -
Mode 7 | 2400-2483.5 0+1 802.119g 06 2437 6Mbps - -
Mode 8 | 2400-2483.5 0+1 802.11g 11 2462 6Mbps - -
Mode 9 | 2400-2483.5 0+1 802.11g 12 2467 6Mbps - -
Mode 10 | 2400-2483.5 0+1 802.11g 13 2472 6Mbps - -
Mode 11  2400-2483.5 0+1 802.11n HT20 01 2412 MCSO0 - -
Mode 12 | 2400-2483.5 0+1 802.11n HT20 06 2437 MCSO0 - -
Mode 13 | 2400-2483.5 0+1 802.11n HT20 11 2462 MCSO0 - -
Mode 14 | 2400-2483.5 0+1 802.11n HT20 12 2467 MCSO0 - -
Mode 15 | 2400-2483.5 0+1 802.11n HT20 13 2472 MCSO0 - -
Mode 16 | 2400-2483.5 0+1 802.11ax HE20 01 2412 MCSO Full RU -
Mode 17 | 2400-2483.5 0+1 802.11ax HE20 01 2412 MCSO | Partial_RU 26/0 -
Mode 18 | 2400-2483.5 0+1 802.11ax HE20 01 2412 MCSO0 | Partial_RU 52/37 -
Mode 19 | 2400-2483.5 0+1 802.11ax HE20 01 2412 MCSO | Partial_RU 106/53 -
Mode 20 | 2400-2483.5 0+1 802.11ax HE20 06 2437 MCSO Full RU -
Mode 21 | 2400-2483.5 0+1 802.11ax HE20 11 2462 MCSO Full RU -
Mode 22 | 2400-2483.5 0+1 802.11ax HE20 11 2462 MCSO | Partial_RU 26/8 -
Mode 23 | 2400-2483.5 0+1 802.11ax HE20 11 2462 MCSO0 | Partial_RU 52/40 -
Mode 24 | 2400-2483.5 0+1 802.11ax HE20 11 2462 MCSO0 | Partial_RU 106/54 -
Mode 25 | 2400-2483.5 0+1 802.11ax HE20 12 2467 MCSO Full RU -
Mode 26 | 2400-2483.5 0+1 802.11ax HE20 12 2467 MCSO | Partial_RU 26/8 -
Mode 27 | 2400-2483.5 0+1 802.11ax HE20 12 2467 MCSO0  Partial_RU 52/40 -
Mode 28 | 2400-2483.5 0+1 802.11ax HE20 12 2467 MCSO | Partial_RU 106/54 -
Mode 29 | 2400-2483.5 0+1 802.11ax HE20 13 2472 MCSO0 Full RU -
Mode 30 | 2400-2483.5 0+1 802.11ax HE20 13 2472 MCSO | Partial_RU 26/8 -
Mode 31 | 2400-2483.5 0+1 802.11ax HE20 13 2472 MCSO0  Partial_RU 52/40 -
Mode 32 | 2400-2483.5 0+1 802.11ax HE20 13 2472 MCSO | Partial_RU 106/54 -
Mode 33 | 2400-2483.5 0+1 802.11n HT20 12 2467 MCSO0 - LF
Sporton International Inc. (ShenzZhen) Page Number : C1 of C80
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s=amranas. FCC RF Test Report Report No. : FR353104-01D

Summary of each worse mode

Mode Modulation Ch. (Ilz\;ac;) (dléi\ca}lm) (dléiun\]/i/tm) M(?jré;)in Pol. Zﬁgk Result | Remark
1 802.11b 01 | 2385.40 48.61 54.00 -5.39 V | AVERAGE | Pass Band Edge
1 802.11b 01 | 4824.00 44.38 54.00 -9.62 H Average Pass | Harmonic
2 802.11b 06 - - - - - - - Band Edge
2 802.11b 06 | 4874.00 50.52 54.00 -3.48 H Average Pass | Harmonic
3 802.11b 11 | 2488.60 48.37 54.00 -5.63 V | AVERAGE | Pass Band Edge
3 802.11b 11 4924.00 45.35 54.00 -8.65 H Average Pass | Harmonic
4 802.11b 12 | 2483.51 50.38 54.00 -3.62 V | AVERAGE | Pass Band Edge
4 802.11b 12 | 4934.00 42.68 54.00 -11.32 | H Average Pass | Harmonic
5 802.11b 13 | 2485.64 50.67 54.00 -3.33 'V | AVERAGE Pass | Band Edge
5 802.11b 13 | 7416.00 44.55 74.00 -29.45  V Peak Pass | Harmonic
6 802.11g 01 |2389.95  49.83 54.00 -4.17 V | AVERAGE Pass @ Band Edge
6 802.11g 01 | 4824.00 43.80 74.00 -30.20 | H Peak Pass | Harmonic
7 802.11g 06 - - - - - - - Band Edge
7 802.11g 06 | 7311.00 44.29 74.00 -29.71 | H Peak Pass | Harmonic
8 802.11g 11 | 2483.55 49.13 54.00 -4.87 V | AVERAGE | Pass Band Edge
8 802.11g 11 | 7386.00 45.11 74.00 -28.89 | H Peak Pass | Harmonic
9 802.11g 12 | 248351 50.50 54.00 -3.50 @V | AVERAGE Pass | Band Edge
9 802.11g 12 | 7401.00 44.88 74.00 -29.12 | H Peak Pass | Harmonic
10 802.11g 13 | 2484.27 49.79 54.00 -4.21 V | AVERAGE | Pass Band Edge
10 802.11g 13 | 7416.00 43.86 74.00 -30.14 |V Peak Pass | Harmonic
11 802.11n HT20 01 | 2388.00 49.73 54.00 -4.27 V | AVERAGE | Pass Band Edge
11 802.11n HT20 01 | 4824.00 42.24 74.00 -31.76 |V Peak Pass | Harmonic
12 802.11n HT20 06 - - - - - - - Band Edge
12 802.11n HT20 06 | 7311.00 45.30 74.00 -28.70 | H Peak Pass | Harmonic
13 802.11n HT20 11 248351 50.63 54.00 -3.37 V | AVERAGE | Pass Band Edge
13 802.11n HT20 11 | 7386.00 44.83 74.00 -29.17 | H Peak Pass | Harmonic
14 802.11n HT20 12 | 2483.58 50.91 54.00 -3.09 V | AVERAGE | Pass Band Edge
14 802.11n HT20 12 | 7401.00 44.32 74.00 -29.68 | H Peak Pass | Harmonic
15 802.11n HT20 13 | 2483.51 50.65 54.00 -3.35 V | AVERAGE | Pass Band Edge
15 802.11n HT20 13 | 7416.00 44.26 74.00 -29.74 |V Peak Pass | Harmonic
16 802.11ax HE20 01 | 2389.95 50.05 54.00 -3.95 V | AVERAGE | Pass Band Edge
16 802.11ax HE20 01 | 4824.00 44.09 74.00 -29.91 | H Peak Pass | Harmonic
17 802.11ax HE20 01 | 2389.43 42.93 54.00 -11.07 V| AVERAGE Pass Band Edge
17 802.11ax HE20 01 - - - - - - - Harmonic
18 802.11ax HE20 01 | 2389.95 46.41 54.00 -7.59 V | AVERAGE Pass | Band Edge
18 802.11ax HE20 01 - - - - - - - Harmonic
19 802.11ax HE20 01 | 2389.82 46.75 54.00 -7.25 V | AVERAGE Pass | Band Edge
19 802.11ax HE20 01 - - - - - - - Harmonic
20 802.11ax HE20 06 - - - - - - - Band Edge
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s=amranas. FCC RF Test Report Report No. : FR353104-01D

Mode Modulation Ch. (Ilz\;ac;) (dléi\ca}lm) (dléiun\]/i/tm) M(?jré;)in Pol. Zﬁgk Result | Remark
20 802.11ax HE20 06 | 4874.00 45.44 74.00 -28.56 | H Peak Pass | Harmonic
21 802.11ax HE20 11 | 248351 49.32 54.00 -4.68 V | AVERAGE Pass | Band Edge
21 802.11ax HE20 11 | 7386.00 44.78 74.00 -29.22 | 'V Peak Pass = Harmonic
22 802.11ax HE20 11 | 2484.76 41.78 54.00 -12.22  V | AVERAGE | Pass Band Edge
22 802.11ax HE20 11 - - - - - - - Harmonic
23 802.11ax HE20 11 | 2484.46 42.21 54.00 -11.79 V| AVERAGE @ Pass Band Edge
23 802.11ax HE20 11 - - - - - - - Harmonic
24 802.11ax HE20 11 | 2488.71 43.48 54.00 -10.52 | V Peak Pass | Band Edge
24 802.11ax HE20 11 - - - - - - - Harmonic
25 802.11ax HE20 12 | 2483.51 50.66 54.00 -3.34 V | AVERAGE | Pass Band Edge
25 802.11ax HE20 12 | 7401.00 44.87 74.00 -29.13 | H Peak Pass | Harmonic
26 802.11ax HE20 12 | 2483.51 43.94 54.00 -10.06 = V | AVERAGE | Pass | Band Edge
26 802.11ax HE20 12 - - - - - - - Harmonic
27 802.11ax HE20 12 | 2483.55 42.23 54.00 -11.77 | V A AVERAGE | Pass @ Band Edge
27 802.11ax HE20 12 - - - - - - - Harmonic
28 802.11ax HE20 12 | 2483.55 43.80 54.00 -10.20 = V | AVERAGE | Pass | Band Edge
28 802.11ax HE20 12 - - - - - - - Harmonic
29 802.11ax HE20 13 | 2484.12 50.36 54.00 -3.64 V | AVERAGE | Pass Band Edge
29 802.11ax HE20 13 | 7416.00 43.94 74.00 -30.06 | H Peak Pass | Harmonic
30 802.11ax HE20 13 | 2483.58 46.25 54.00 -7.75 V | AVERAGE | Pass Band Edge
30 802.11ax HE20 13 - - - - - - - Harmonic
31 802.11ax HE20 13 | 2483.62 46.66 54.00 -7.34 V | AVERAGE | Pass Band Edge
31 802.11ax HE20 13 - - - - - - - Harmonic
32 802.11ax HE20 13 | 2483.51 45.43 54.00 -8.57 V | AVERAGE | Pass Band Edge
32 802.11ax HE20 13 - - - - - - - Harmonic
33 802.11n HT20 12 30 25.22 40 -14.78 |V Peak Pass | Band Edge
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saronas. FCC RF Test Report

Report No. : FR353104-01D
1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT 0+1
Pol. Horizontal Fundamental
WLeveI (Vi) Date: 2023-09-29 mLeveI (Vi) Date: 2023-09-29
134 134
1
i1 i
thd fd PEAKJd
[ Al
1
4 st raptsipmeiite 448 M
Peak
125 125
163 163
o 2336, 262 2388, LT 40 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 D874 5371 74.00 -20.29 50.23 3236 479 36T 43 @ PEAK 1 2812.00 104,61 -----v -=--=- 101.07 32,37 48 3365 24 0 PEAK
WLeveI (Vi) Date: 2023-09-29 mLeveI (Vi) Date: 2023-09-29
134 134
1
i1 i
i3 i3
[ Al
VG 54
s 1 s J\
Avg
125 125
163 163
o 233, 2362 2388, LT 40 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 DB387.35 45.16 54.00 -B.B4 41.68 32.36 479 3367 43 0 AVERAGE 1 282,00 102,14 ---evv -oneee 9.60 3237 4.8 3365 M43 @ AVERAGE
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saronas. FCC RF Test Report

Report No. : FR353104-01D

1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134 i
i1 i
thd fhd FEA 74
[ Al
1
4 baze & Rt B a6 W
Peak
125 125
163 163
o 233, 262 2388, LT 40 100 1400. 1800. 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 D1385.53 56.11 74.00 -17.89 52.63 32.36 479 33.67 191 0 PEAK 1 2812.00 107,02 -----» -=--=- 103.48 3237 48 3365 191 B PEM
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134
1
i1 i
i3 i3
[ Al
VG 54
44 44 M
Avg
125 125
163 163
o 233, 262 2388, LT 40 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 1385.40 48.61 54.00 -5.39 45.13 32.36 479 33.67 191 0 AVERAGE 1 2812.00 104,61 -----v -=--=- 101.07 32.37 4.8 33.65 191 O AVERAGE
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samran . FCC RF Test Report Report No. : FR353104-01D

Pol. Horizontal Vertical
.. Leel Vi) Date: 2023-09-30 Lo g Date: 2023:09-30
1225 1225
875 75
" PEAK 74 PEAK 74
100
eal i bty
annwmww oo L 1 N MWWWWMMMW
Avg . 30
175
L
3000 6000, 9000. 12000, 15000, 18000
Frequency (MHz) 3000 6000. 9000, 12000 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read  Ant Cable Preamp APos TRos
- Freg Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBu¥/m 8 dBwV dBm B B m  deg -
1 482000 48.65 74.00 -25.35 63.98 34.40 775 ST.48 109 268 Pesk W dln dEW/m dB W Bln B B @
1 482400 4438 54.00 -9.62 59.71 34.40 7.5 57.A8 100 268 Average 1 482400 43.15 74.00 -30.85 588 480 .75 ST -- - Peak
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SPORTON LAB.

FCC RF Test Report

Report No. : FR353104-01D

Pol. Horizontal Vertical
. Level (dBuVin) Date: 2023-09-30 14|||‘M (dBuVim) Date: 2023-09-30
1225 1225
1050 1050
B7.5 5
PEAK_74) PEAK 74
00 00
%5 7 ooy W:f;i 025 G54
T e, 5
Peak [ I e AR 1 y 2 ) e el A A bsbeng o taigd
350 ppnscarrtpunst
350
Av
9 175
115
3000 6000. 1 15000, 18000
Frequency (MHz) 000 f000. 9000, 1 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Limit Read  Ant Cable Preamp APos TPos
- Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBuV/m dBuV/m  dB dBV dB/m dB B om  deg
1 4874.00 53.07 74.00 -20.93 68.45 34.37 1.7 SI.51 156 264 Pesk Mz dBul/m dBuv/n @8 B db/n 8 @B m  deg
2 4874.00 50.52 54.60 -3.48 65.90 34.37 7.77 57.52 156 264 Average 1 4874.00 45.71 74.00 -28.29 61.89 34.37 7.77 57.52 . -- Peak
3 7311.00 44.79 74.00 -29.21 58.73 36.65 8.9 58.92 - -- Peak 2 7311.00 44.13 74.00 -29.87 58.07 36.85 8.93 58.02 - -~ Peak
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s=amranas. FCC RF Test Report Report No. : FR353104-01D
3
Mode Band Edge
2400-2483.5_802.11b_CH11 2462MHz
ANT 0+1
Pol. Horizontal Fundamental
WLeveI (Vi) Date: 2023-09-29 mLeveI (Vi) Date: 2023-09-29
134 134
1
i1 i
thd PEAG BT fd PEAKJd
[ Al
1
S R T y " " )
44 448 I — " J
Peak
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 2488.83 54.53 74.00 -19.47 50.81 32.40 493 3361 3/ 360 PEAK 1 2462.00 102,36 -----~ -=--=- 9%.70 339 489 33.62 39 360 PEAK
WLeveI (Vi) Date: 2023-09-29 mLeveI (Vi) Date: 2023-09-29
134 134
1
i1 i
i3 i3
[ Al
VG BE 54 VG 54
44 1 44
Avg
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 8875 45.43 54.00 -B.57 4171 2.0 493 33.61 39 360 AVERAGE 1 2462.00 100,22 -----v -=--=- 96.56 3239 4.89 33.62 329 360 AVERAGE
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s=amranas. FCC RF Test Report Report No. : FR353104-01D
3
Mode Band Edge
2400-2483.5_802.11b_CH11 2462MHz
ANT 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 1134 !
i1 i
thd PEAG BT fd PEAKJd
[ Al
1
N et v
88 88 N i st it e
Peak
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 2485.52 56.86 74.00 -17.14 53.15 32.40 492 33.61 200 9 PEAK 1 2462.00 111,41 ---eev ooneee 107.75 2.9 489 3362 200 9PEM
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134 1
i1 i
i3 i3
[ Al
VG BE 54 VG 54
s ] s \
Avg
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 2488.60 48.37 54.00 -5.63 44.65 2.0 4.93 33.61 200 9 AVERAGE 1 2462.00 109,14 ---evv -oneee 10548 32.39 489 33.62 200 9 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR353104-01D

Pol. Horizontal Vertical
. LowiBuin) Date: 20230930 Ll i) Date; 20230930
1225 1228
1050 105,
5 W
700 . :
G_54
3 3 s MWM 5L A
Peak “AW«M WM 1&«#’"“‘“ Sl e SR st
- 30
Avg
115
1.
000 6000. 000, 12000 15000, 18000
Frequency (MHz) 3000 6000, 9000, 1 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos B
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read  Ant Cable Preamp APos  Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Mz dBuV/m dBuv/m  dB dBwv dB/m B dB  em deg - __
1 492400 50.23 74.00 -23.77 65.65 3434 T.79 57.55 140 266 Peak Mz dBul/m dBuV/m 08 dBWW dB/m B B m  deg
1 492400 45,35 54.00 -B.65 60.77 3434 7.79 7.5 140 266 Average 1 4924.00 44.52 74.00 -29.48 59.94 3434 71.79 51.55 -- Peak
3 7386.00 44.12 74.00 -29.88 57.91 35.99 9.17 8.5 - - Peak 1 7386.00 44.06 74.00 -29.94 57.85 35.99 9.17 58.95 -~ Peak
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saronas. FCC RF Test Report

Report No. : FR353104-01D

4
Mode Band Edge
2400-2483.5_802.11b_CH12 2467MHz
ANT 0+1
Pol. Horizontal Fundamental
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134
i1 i !
thd PEAG BT fd PEAKJd
[ Al
1
s ‘ : B s il eniomt
Peak
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 28370 55.16 74.00 -18.84 51.45 32.0 4.92 33.61 100 30 PEAK 1 67,00 97.49 ---eev ooneee 93.82 339 4.90 33.62 100 30 PEAK
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134
w5 w5 1
i3 i3
[ Al
VG BE 54 VG 54
a8 { I
e ]
Avg
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 M83.51 47.27 54.00 -6.73 43.57 32.39 492 33.61 100 30 AVERAGE 1 67,00 95.16 ---nev -omeee 91.49 3239 499 33.62 100 30 AVERAGE
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s=amranas. FCC RF Test Report Report No. : FR353104-01D
4
Mode Band Edge
2400-2483.5_802.11b_CH12 2467MHz
ANT 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Date: 2023-09-29 mLeveI (Vi) Date: 2023-09-29
134 134 i
i1 i
thd PEAG BT fd PEAKJd
[ Al
1
488 4B.BM by B
Peak
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 28427 56.85 74.00 -17.15 53.14 3240 492 3361 255 @ PEAK 1 2467.00 106,24 -----v -=-oe- 102,57 2.9 4.9 33.62 255 0 PEAK
WLeveI (Vi) Date: 2023-09-29 mLeveI (Vi) Date: 2023-09-29
134 134
1
i1 i
i3 i3
[ Al
VG BE 54 VG 54
44 V\mem 44
Avg
125 125
163 163
U U505 M2 448 U924 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 28351 50.38 54.00 -3.62 46.68 32.39 4.2 361 255 @ AVERAGE 1 2867.00 103.79 ----vv =onee- 100.12 3.9 4.9 33.62 255 @ AVERAGE
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FCC RF Test Report

SPORTON LAB.

Report No. : FR353104-01D

Pol. Horizontal Vertical
. LowiBuin) Date: 20230930 - LowlBin) Date; 20230930
1225 1228
1050 105,
5 W
PEATA PERK 74
700 0
3 ! 3 e :,,vi_vi i ¥ 4
Peak . . A TN RS
3% WW"‘JW W
- 30
Avg
115
1.
000 6000. 9000, 12000 15000, 18000
Frequency (MHz) 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos B
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read  Ant Cable Preamp APos  Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Mz dBuV/m dBuv/m  dB dBwv dB/m B dB  em deg - __
1 4934.00 47.85 74.00 -26.15 63.28 3434 7.79 57.5% 145 268 Peak Mz dBul/m dBuV/m 08 dBWW dB/m B B m  deg
1 493400 42.68 54.00 -11.32 .11 3434 7.9 37.36 145 268 Average 1 4934.00 42.81 74.00 -31.19 58.24 3434 71.79 51.56 -- Peak
3 7401.00 45.09 74.00 -28.91 58.87 35.98 9.20 58.96  -- - Peak 1 740100 43.9 74.00 -30.04 57.74 35.98 9.20 58.96 -~ Peak
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s=amranas. FCC RF Test Report Report No. : FR353104-01D
5
Mode Band Edge
2400-2483.5_802.11b_CH13 2472MHz
ANT 0+1
Pol. Horizontal Fundamental
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134
i1 i i
thd PEAG BT fd pEA Ji
[ Al
1
44 4B.BM i -
Peak '
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 2485.79 5430 74.00 -19.70 50.59 32.40 4.92 33.61 143 360 PEAK 1 W0 90.02 ----vv -onee- B6.35 3239 490 33.62 143 360 PEAK
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134
i1 i
1
i3 i3
[ Al
VG BE 54 VG 54
44 ! 44
Avg -
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 285.48 45.97 54.00 -8.03 42.26 2.0 492 33.61 143 360 AVERAGE 1 W00 8174 --smev oemeee BA.07 3239 4.90 33.62 143 360 AVERAGE
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s=amranas. FCC RF Test Report Report No. : FR353104-01D
5
Mode Band Edge
2400-2483.5_802.11b_CH13 2472MHz
ANT 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134
1
i1 i
thd PEAG BT fd pEAKJd
[ i Al
44 44 MWWWMMW i L "
Peak
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 2485.41 57.95 74.00 -16.05 54.24 32.80 4.92 33.61 252 360 PEAK 1 2472.00 100,86 -----~ -=--=- 97.19 3239 4.90 33.62 252 360 PEAK
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134
1
i1 i
i3 i3
[ Al
| VG BE 54 VG 54
44 44
Avg -
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 285.64 50.67 54.00 -3.33 46.96 32.80 4.92 33.61 252 360 AVERAGE 1 W00 98.46 ----vv -omee- 9479 339 4.99 33.62 252 360 AVERAGE
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samran . FCC RF Test Report Report No. : FR353104-01D

Pol. Horizontal Vertical
Lol Date: 073.08.30 Lol B Dt 0230830
1225 1225
1050 105,
815 875
PEAK 74 PEAK 74
100 100
525 AVG_54 o G 54
Peak mjw”' R B b | i IR
30 30
Avg
115 f1.
3000 000, 9000, 1 15000, 18000 3000 G000, 9000, 1 15000 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 4040.00 42.69 74.00 -31.31 58.12 34.33 7.80 57.5%6 - - Peak 1 4044.00 41.50 74.00 -32.50 56.93 34.33 7.80 57.5% - - Peak
1 7416.00 4.2 74.00 -29.70 58.10 35.9 9.19 58.97 - - Peak 1 7416.00 44.55 74.00 -29.45 58.37 35.9 9.19 58.97 - - Peak
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saronas. FCC RF Test Report

Report No. : FR353104-01D
6
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT 0+1
Pol. Horizontal Fundamental
WLeveI (Vi) Date: 2023-09-29 mLeveI (Vi) Date: 2023-09-29
134 134 i
i1 i
thd fhd FEA 74
[ Al
1
44 48
Peak
125 125
163 163
o 233, 262 2388, LT 40 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 138748 56.26 74.00 -17.74 52.78 32.36 479 33.67 100 55 PEAK 1 2812.00 106,67 -----~ -=--=- 103,13 2.7 48 3365 100 55 PEMK
WLeveI (Vi) Date: 2023-09-29 mLeveI (Vi) Date: 2023-09-29
134 134
I
i1 i
i3 i3
[ Al
VG 54
44 1 44
Avg
125 125
163 163
o 233, 262 2388, LT 40 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 2388.00 45.64 54.00 -B.36 42.16 32.36 479 33.67 100 55 AVERAGE 1 2812.00 100,49 -----v -onee- 96.95 3237 4.82 33.65 100 55 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C17 of C80

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2A4DH-3877




s=amranas. FCC RF Test Report Report No. : FR353104-01D
6
Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134 1
i1 i
thd fhd FEA 74
[ Al
44 44
Peak ‘
125 125
163 163
o 233, 2362 2388, Lt 40 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 1389.95 60.20 74.00 -13.80 56.71 32.36 4.80 33.67 192 360 PEAK 1 282,00 11029 ----ev -onee- 106,75 32.37 4.8 33.65 192 360 PEAK
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134
1
i1 i
i3 i3
[ Al
VG 54
4B.BM 44 N
Avg
125 125
163 163
o 2336, 262 2388, LT 40 100 1400. 1800. 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 1389.95 49.83 54.00 -4.17 46.34 32.36 4.80 33.67 192 360 AVERAGE 1 2812.00 103.09 -----v -=-om- 9.5 3237 4.8 33.65 192 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C18 of C80

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2A4DH-3877




SPORTON LAB.

FCC RF Test Report

Report No. : FR353104-01D

Pol. Horizontal Vertical
. Lo @l Date: 2023.0-10 . Lo dBi) Date: 2023.09-30
1225 1225
875 075
PEAK T4 PEAK 74
104 g
Peak s AVG 54 o AVG 54
ea J 1
i Mg A, r..t Hbsny Wiy
A gttt 1 WW‘JWM A i
Avg 380 30
115 I
3000 000, 9000, 12000, 15000, 18000 3000 G000, 9000, 12000, 15000, 18000
Frequency (NHz) Frequency (NHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndin B BN Bn & B o df Wl din B BN Bn & B @ g
1 482400 43.80 74.00 -30.20 59.13 3440 7.75 5788 - Peak 1 484.00 4247 7400 -31.53 57.80 M40 1.5 748 - - Peak
Sporton International Inc. (ShenzZhen) Page Number : C19 of C80

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2A4DH-3877




samran . FCC RF Test Report Report No. : FR353104-01D

Pol. Horizontal Vertical
. Lol i) Date: 2023.09-10 . LGBV Date: 2023.09-30
1225 1225
100 105,
875 875
PEAK T4 PEAK 74
109 104
s AV6 54 o AVG 54
Peak " 1 " 2 it L T i " 9 WWM # At “"V'WHW
Y Pl bt ¥ by
30 34
Avg
175 fr.
3000 000, 9000, 1 15000, 18000 3000 G000, 9000, 1 15000 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 4870.00 84.17 74.00 -29.83 5.5 34.37 1.7 5.2 - - Peak 1 4878.00 42.59 74.00 -31.41 57.97 3437 .77 5.2 - - Peak
1 .00 4.9 74.00 -9.71 58.3 36.05 B8.93 58.92 - - Peak 1 T31.00 43.72 74.00 -30.28 57.66 36.05 8.93 58.92 - - Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C20 of C80

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2A4DH-3877



s=amranas. FCC RF Test Report Report No. : FR353104-01D
8
Mode Band Edge
2400-2483.5_802.11g CH11 2462MHz
ANT 0+1
Pol. Horizontal Fundamental
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134
1
i1 i
fhd PEAG BT fd PEAKJd
[ 1 Al
488 488 M
Peak ‘
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 2483.85 58.96 74.00 -15.04 55.25 32.80 492 3361 101 24 PEAK 1 2462.00 103,15 ----vv -onee- 99.49 3239 489 3362 101 M PEM
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134
w5 w5 1
i3 i3
[ Al
VG BE 54 VG 54
44 1 44
—
Avg
125 125
163 163
U U505 M2 448 U924 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 28355 45.86 54.00 -B.14 42.16 2.9 492 33.61 101 24 AVERAGE 1 62,00 96,31 ----ev -omeee 92.65 339 4.89 33.62 101 24 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C21 of C80

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2A4DH-3877




saronas. FCC RF Test Report

Report No. : FR353104-01D

8
Mode Band Edge
2400-2483.5_802.11g CH11 2462MHz
ANT 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134 1
i1 i
thd PEAG BT fd PEAKJd
N 1% )
Peak
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 248393 62.11 74.00 -11.89 58.40 32.40 4.92 33.61 201 1 PEAK 1 2462.00 108,23 -----v -=--e- 10458 3239 489 3363 0 1 PEAK
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134
1
i1 i
i3 i3
[ Al
VG BE 54 VG 54
44 R 44
Avg
125 125
163 163
U U505 M2 448 U924 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 M83.55 49.13 S54.00 -4.87 45.43 32.39 4.9 361 201 1 AVERAGE 1 2462.00 101,82 -----v -=-oe- 9%.07 3239 489 3363 0 1 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C22 of C80

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2A4DH-3877




samran . FCC RF Test Report Report No. : FR353104-01D

Pol. Horizontal Vertical
Lol Date: 073.08.30 Lol B Dt 0230830
1225 1225
1050 105,
815 875
PEAK 74 PEAK 74
100 100
525 AVG_54 o G 54
Peak l 2 T O 1 2 e )
B RS, . | bt A ]
Avg N o
115 f1.
3000 000, 9000, 1 15000, 18000 3000 G000, 9000, 1 1500, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos  Tos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 4924.00 42.20 74.00 -31.80 57.62 34.34 7.79 57.55 - - Peak 1 4924.00 42.81 74.00 -31.19 58.3 34.34 1.7 57.55 - - Peak
1 T38.00 45.11 74.00 -28.89 58.90 35.99 9.7 58.95 - - Peak 1 7386.00 44.40 74.00 -29.60 58.19 35.99 9.7 58.95 - - Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C23 of C80

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2A4DH-3877



saronas. FCC RF Test Report

Report No. : FR353104-01D

9
Mode Band Edge
2400-2483.5_802.11g_CH12 2467MHz
ANT 0+1
Pol. Horizontal Fundamental
WLeveI (Vi) Date: 2023-09-29 mLeveI (Vi) Date: 2023-09-29
134 134
1
i1 i
thd PEAG BT fd PEAKJd
[ Al
* )
T e R P bt
s s i :
Peak
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 8351 56.22 74.00 -17.78 52.52 32.39 492 33.61 200 48 PEAK 1 2867.00 101,57 ----vv -=noe- 97.9 3239 4.90 33.62 200 4B PEAK
WLeveI (Vi) Date: 2023-09-29 mLeveI (Vi) Date: 2023-09-29
134 134
i1 i 1
i3 i3
[ Al
VG BE 54 VG 54
44 1 44
g P S N
Avg
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 28351 45.20 54.00 -B.80 41.50 32.39 4.92 33.61 200 48 AVERAGE 1 267.00 94,66 -----v -=--=- 9.9 3239 499 33.62 200 48 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C24 of C80

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2A4DH-3877




saronas. FCC RF Test Report

Report No. : FR353104-01D

9
Mode Band Edge
2400-2483.5_802.11g_CH12_2467MHz
ANT 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Date: 2023-09-29 mLeveI (Vi) Date: 2023-09-29
134 134 i
i1 i
thd PEAG BT fd PEAKJd
" 1% .
4 4”WMMWWWWWWMWMM“WMW”WWW”MMd
Peak
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 8358 62.23 74.00 -1L.77 58.53 32.39 492 3361 227 360 PEAK 1 2467.00 107,09 -----v -=--=- 103.42 2.9 490 33.62 227 360 PEAK
WLeveI (Vi) Date: 2023-09-29 mLeveI (Vi) Date: 2023-09-29
134 134
1
i i
i3 i3
[ Al
VG BE 54 VG 54
44 = e 44
Avg
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 28351 50.50 54.00 -3.50 46.80 32.39 492 33.61 227 360 AVERAGE 1 2467.00 100,47 -----v -=noe- 96.80 3239 4.99 33.62 227 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C25 of C80

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2A4DH-3877




FCC RF Test Report

SPORTON LAB.

Report No. : FR353104-01D

Pol. Horizontal Vertical
Lol Date: 073.08.30 Lol B Dt 0230830
1225 1225
105 105,
875 875
PEAK 74 PEAK 74
700 100
o G 54 o G 54
Peak i 1 ' g A s bl P 1 ) R R  ——
3HWWN"MWW ot . "\’WM U b
Avg N o
115 Lk
3000 6000, 9000, 1 15000, 18000 3000 000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Modin B & BN B @ B o dg Mrdn B & B B B B @ deg
1 4934.00 4234 74.00 -31.86 57.57 3434 71.79 51.5 - Peak 1 4934.00 42.59 74.00 -31.41 58.82 34.34 71.79 51.56 -~ Peak
1 7401.00 M4.88 74.00 -29.12 5B.66 35.98 9.20 58.96 - Peak 1 740100 43.44 74.00 -30.56 57.22 35.98 9.20 58.96 -~ Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C26 of C80

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2A4DH-3877




saronas. FCC RF Test Report

Report No. : FR353104-01D

10
Mode Band Edge
2400-2483.5_802.11g_CH13 2472MHz
ANT 0+1
Pol. Horizontal Fundamental
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134
w5 w5 1
thd PEAG BT fd pEAKJd
[ Al
1
44 4B.BMWM,x . pohid "
Peak
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 284.04 56.44 74.00 -17.56 52.73 32.80 492 33.61 146 360 PEAK 1 WL 9571 --emev oemeee 92.04 339 490 33.62 146 360 PEAK
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134
i1 i
1
i3 i3
[ Al
VG BE 54 VG 54
4 ! L
I S ——
Avg e
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 28419 46.65 54.00 -7.35 42.94 2.0 492 33.61 146 360 AVERAGE 1 W70 8834 ---eev -omeee BA.66 3239 4.91 33.62 146 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C27 of C80

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2A4DH-3877




s=amranas. FCC RF Test Report Report No. : FR353104-01D
10
Mode Band Edge
2400-2483.5_802.11g_CH13 2472MHz
ANT 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134
1
i1 i
fhd PEAK BT fd pEAK Jd
[ 1 Al
488 488 M W
Peak
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 8431 59.06 74.00 -14.94 55.35 3240 492 3361 200 1 PEAK 1 72,00 101,47 ----vv -oneee 97.79 .39 491 3362 200 1 PEAK
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134
i1 i 1
i3 i3
[ Al
. VG BE 54 VG 54
s : s
Avg ]
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 M8427 49.79 54.00 -4.21 46.08 3240 492 3361 200 1 AVERAGE 1 W00 9424 --veev oomeee 9.5 3239 491 33.62 200 1 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C28 of C80

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2A4DH-3877




samran . FCC RF Test Report Report No. : FR353104-01D

Pol. Horizontal Vertical

. Lol i) Date: 2023.09-10 . LGBV Date: 2023.09-30
1225 1225

100 105,

875 875

PEAK T4 PEAK 74
109 104
AV6 54 AVG 54
Peak 525 1 s " by P 5L 9 it Fiaing
3H ,,W.,.,Mw hbieingaitlr 1 . — TWWM ,W
Avg N o
175 fr.
3000 000, 9000, 1 15000, 18000 3000 G000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 4040.00 42.48 74.00 -31.50 57.91 34.33 7.80 57.5%6 - - Peak 1 4040.00 41.47 74.00 -32.53 56.90 34.33 7.80 57.5%6 - - Peak
1 7416.00 43.74 74.00 -30.26 57.5% 35.96 9.19 58.97 - - Peak 1 7416.00 43.86 74.00 -30.14 57.68 35.96 9.19 58.97 - - Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C29 of C80

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2A4DH-3877



saronas. FCC RF Test Report

Report No. : FR353104-01D
11
Mode Band Edge
2400-2483.5_802.11n HT20_CHO1_2412MHz
ANT 0+1
Pol. Horizontal Fundamental
WLeveI (Vi) Date: 2023-09-29 mLeveI (Vi) Date: 2023-09-29
134 134 .
i1 i
thd fhd FEA 74
[ Al
1
44 44
Peak
125 125
163 163
o 233, 262 2388, LT 40 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 18735 56.41 74.00 -17.59 52.93 32.36 479 3367 ML O PEAK 1 282,00 105,75 --=-vv ==nee- 2. 237 48 3365 M1 BPEM
WLeveI (Vi) Date: 2023-09-29 mLeveI (Vi) Date: 2023-09-29
134 134
1
i1 i
i3 i3
[ Al
VG 54
44 ! 44
M“M
Avg
125 125
163 163
o 233, 262 2388, Lt 40 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 1389.82 45.98 54.00 -B.02 42.49 32.36 4.80 33.67 241 0 AVERAGE 1 2.0 99.06 ----vv -onoe- 95.53 3037 482 33.66 241 O AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C30 of C80

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2A4DH-3877




s=amranas. FCC RF Test Report Report No. : FR353104-01D
11
Mode Band Edge
2400-2483.5_802.11n HT20_CHO1_2412MHz
ANT 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134 1
i1 i
thd fd PEAKJd
[ 1 Al
TR & LW
] L
Peak
125 125
163 163
o 233, 262 2388, 40 100 1400. 1800. 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 238878 60.62 74.00 -13.38 57.14 32.36 479 33.67 1 2812.00 110,87 ----vv -onee- 10734 32,37 4.8 3366 189 0 PEAK
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134
1
i1 i
i3 i3
[ Al
| VG 54
s : s .
Avg
125 125
163 163
o 233, 2362 2388, 40 100 1400. 1800. 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 21388.00 49.73 54.00 -4.27 46.25 32.36 479 3.67 1 2812.00 10318 ----ev -=noe- 99.65 3237 4.8 33.66 189 @ AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2A4DH-3877

Page Number

: C31 of C80




samran . FCC RF Test Report Report No. : FR353104-01D

Pol. Horizontal Vertical
. Lo @l Date: 2023.0-10 . Lo dBi) Date: 2023.09-30
1225 1225
875 075
PEAK T4 PEAK 74
104 g
Peak s AVG 54 o AVG 54
eal ) e . -
brithy My b hn
1 e Wik o . Y om0
Avg 310 3
115 .
3000 000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndin B BN Bn & B o df Wl din B BN Bn & B @ g
1 482000 41,60 74.00 -32.40 56.93 .40 7.75 5.8 .- - Peak 1 482400 4224 74.00 -31.76 57.57 W40 7.5 S8 .- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C32 of C80
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FCC ID: 2A4DH-3877



samran . FCC RF Test Report Report No. : FR353104-01D

Pol. Horizontal Vertical
Lol Date: 073.08.30 Lol B Dt 0230830
1225 1225
1050 105,
815 875
PEAK 74 PEAK 74
100 100
525 AVG_54 o G 54
Peak i 1 — Py 1 e i i 1
WMW e Wy i . *‘wawm " gttt
Avg N o
115 f1.
3000 000, 9000, 1 15000, 18000 3000 G000, 9000, 1200 1500, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 4870.00 41.05 74.00 -32.95 56.43 34.37 1.7 5.2 - - Peak 1 4878.00 41.58 74.00 -32.40 56.% 34.37 1.7 5.2 - - Peak
1 T31.00 45.30 74.00 -28.70 59.24 36.05 8.93 58.2 - - Peak 1 T31.00 44.89 74.00 -29.11 58.83 36.05 B.93 58.92 - - Peak
Sporton International Inc. (ShenzZhen) Page Number : C33 of C80
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saronas. FCC RF Test Report

Report No. : FR353104-01D
13
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT 0+1
Pol. Horizontal Fundamental
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134
1
g1 i
thd PEAG BT fd pEAK Jd
[ i Al
44 44 WMWWWW : P LRI
Peak
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 284.04 58.39 74.00 -15.61 54.68 32.40 4.92 33.61 144 360 PEAK 1 2462.00 101,54 ----vv -vneee 97.88 3239 489 33.62 144 360 PEAK
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134
i1 i 1
i3 i3
[ Al
VG BE 54 VG 54
44 1 44
Avg
125 125
163 163
U U505 M2 448 U924 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 2839 45.46 54.00 -B.54 4175 2.0 492 33.61 144 360 AVERAGE 1 62,00 94,83 ---nev ooneee 907 339 4.89 33.62 144 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C34 of C80
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saronas. FCC RF Test Report

Report No. : FR353104-01D

13
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Date: 2023-09-29 mLeveI (Vi) Date: 2023-09-29
134 134 1
i1 i
thd PEAG BT fd pEAKJd
4 4 M”M W
Peak |
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 M83.70 63.22 74.00 -10.78 59.51 32.40 4.92 33.61 260 360 PEAK 1 2462.00 107,75 ----vv ==nee- 104.09 3239 4.89 33.62 260 360 PEAK
WLeveI (Vi) Date: 2023-09-29 mLeveI (Vi) Date: 2023-09-29
134 134
1
i1 i
i3 i3
[ Al
VG BE 54 VG 54
44 R 44
Avg
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 28351 50.63 54.00 -3.37 46.93 32.39 492 33.61 260 360 AVERAGE 1 2462.00 101,00 -----+ -=---- 97.34 339 4.89 33.62 260 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C35 of C80
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SPORTON LAB.

FCC RF Test Report

Report No. : FR353104-01D

Pol. Horizontal Vertical
Lol Date: 073.08.30 Lol B Dt 0230830
1225 1225
1050 105,
815 875
PEAK 74 PEAK 74
100 100
G 54 WG 54
Peak s 2 e o b L 2 AL
~ Wi N T o
e s e ——
30 30
Avg
115 1.
3000 000, 9000, 1 15000, 18000 3000 G000, 9000, 1 1500, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 4924.00 41.61 74.00 -32.39 57.03 3434 71.79 51.55 - Peak 1 4924.00 41.81 74.00 -32.19 5.3 34.34 1.79 51.55 -~ Peak
1 T7386.00 M4.83 74.00 -29.17 5B.62 35.99 9.17 58.95 - Peak 1 7386.00 44.24 74.80 -29.76 58.83 35.99 9.17 58.95 -~ Peak
Sporton International Inc. (ShenzZhen) Page Number : C36 of C80
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s=amranas. FCC RF Test Report Report No. : FR353104-01D
14
Mode Band Edge
2400-2483.5_802.11n HT20_CH12_2467MHz
ANT 0+1
Pol. Horizontal Fundamental
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134
i1 i 1
thd PEAG BT fd PEAKJd
[ 3 Al
4 L et
Peak
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 283.85 57.54 74.00 -16.46 53.83 320 492 361 143 @ PEAK 1 67.00 98.26 ----vv -onoe- 9459 3239 490 .62 18 0 PEAK
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134
i1 i 1
i3 i3
[ Al
VG BE 54 VG 54
44 1 44
Avg
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 28400 45.86 54.00 -B.14 4215 2.0 492 361 143 @ AVERAGE 1 67,00 9179 --vnev oomeee 8.2 3.3 4.9 #6214 @ AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C37 of C80
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saronas. FCC RF Test Report

Report No. : FR353104-01D

14
Mode Band Edge
2400-2483.5_802.11n HT20_CH12_2467MHz
ANT 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134
1
i1 i
thd PEAK BT fd PEAKJd
M 1% )
485 4B'waww,wwwwﬂ'"mw - e bbb
Peak
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 283.62 62.58 74.00 -11.42 58.88 32.39 4.9 .61 29 @ PEAK 1 2467.00 105,38 -----v -=--=- 0171 2.9 4.9 33.62 29 0 PEAK
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134
i1 i !
i3 i3
[ Al
VG BE 54 VG 54
44 ““—-N_______W_ 44
Avg
125 125
163 163
U U505 M2 21848 U924 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 248358 50.91 54.00 -3.09 4.1 32.39 49 361 19 @ AVERAGE 1 67,00 98.15 ---nev -omeee 9448 3239 490 33.62 299 @ AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C38 of C80
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SPORTON LAB.

FCC RF Test Report

Report No. : FR353104-01D

Pol. Horizontal Vertical
. Lol i) Date: 2023.09-10 . LGBV Date: 2023.09-30
1225 1225
100 105,
875 875
PEAK T4 PEAK 74
109 104
s AV6 54 o AVG 54
Peak " 1 ot e Ay e T g ] 1 pini A b oo it e
pobdubi bl hibnuat®ty "
30 3
Avg
175 I
3000 7600, 12200, 1 21400, 26000 3000 T00. 12200, 16800, 21400, 26000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos  Tos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 4934.00 42.23 74.00 -31.77 57.66 34.34 71.79 57.5 - Peak 1 4934.00 42.05 74.00 -31.95 57.48 34.34 71.79 51.56 -~ Peak
1 7401.00 44.32 74.00 -29.68 5B.10 35.98 9.20 58.96 - Peak 1 740100 43.94 74.00 -30.06 57.72 35.98 9.20 58.96 -~ Peak
Sporton International Inc. (ShenzZhen) Page Number : C39 of C80
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saronas. FCC RF Test Report

Report No. : FR353104-01D

15
Mode Band Edge
2400-2483.5_802.11n HT20_CH13_2472MHz
ANT 0+1
Pol. Horizontal Fundamental
WLeveI (Vi) Date: 2023-09-29 mLeveI (Vi) Date: 2023-09-29
134 134
i1 i 1
thd PEAG BT fd pEA Ji
[ Al
1
44 44 P ———— L ettt Aol
Peak
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 28434 56,55 74.00 -17.45 52.84 3280 492 33.61 148 360 PEAK 1 W00 92.68 ----vv -omee- B.01 3239 4.90 33.62 148 360 PEAK
WLeveI (Vi) Date: 2023-09-29 mLeveI (Vi) Date: 2023-09-29
134 134
i1 i
1
i3 i3
[ Al
VG BE 54 VG 54
44 1 44
Avg _..._.-.-—-—-—*""‘“—_—WH_A T
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 8434 4497 54.00 -9.03 41.26 2.0 4.92 33.61 148 360 AVERAGE 1 W00 BA93 ---mev -omeee B1.26 3239 4.90 33.62 148 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C40 of C80
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s=amranas. FCC RF Test Report Report No. : FR353104-01D
15
Mode Band Edge
2400-2483.5_802.11n HT20_CH13_2472MHz
ANT 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Date: 2023-09-29 mLeveI (Vi) Date: 2023-09-29
134 134
1
i1 i
thd PEAG BT fd pEAKJd
448 488 M WWWM«
Peak
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 8374 63.27 74.00 -10.73 59.56 32.40 492 3361 233 360 PEAK 1 W0 98.93 ---nev oomeee 95.26 3239 4.90 33.62 233 360 PEAK
WLeveI (Vi) Date: 2023-09-29 mLeveI (Vi) Date: 2023-09-29
134 134
i1 i 1
i3 i3
[ Al
VG BE 54 VG 54
44 \'\M‘\_“_‘_‘_ 44
Avg —’_‘/—’_”J
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 28351 50.65 54.00 -3.35 46.95 32.39 492 33.61 233 360 AVERAGE 1 WL 9217 --veev oomees B3.49 3239 491 33.62 233 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C41 of C80
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samran . FCC RF Test Report Report No. : FR353104-01D

Pol. Horizontal Vertical
Lol Date: 073.08.30 Lol B Dt 0230830
1225 1225
1050 105,
815 875
PEAK 74 PEAK 74
100 100
o G 54 o G 54
Peak ’ i bl Heirnenky i 2 RT——
g it ! Lyt 1#*’"" I i R Wy
30 30
Avg
115 f1.
3000 000, 9000, 1 15000, 18000 3000 G000, 9000, 1 15000 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 4040.00 42.09 74.00 -31.91 57.52 34.33 7.80 57.5%6 - - Peak 1 4040.00 42.76 74.00 -31.24 58.19 34.33 7.80 57.5%6 - - Peak
1 7416.00 44.03 74.00 -29.97 57.85 35.9 9.19 58.97 - - Peak 1 7416.00 44.26 74.00 -29.74 58.08 35.96 9.19 58.97 - - Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C42 of C80
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s=amranas. FCC RF Test Report Report No. : FR353104-01D
16
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz
ANT 0+1
Pol. Horizontal Fundamental
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134 i
i1 i
thd fd pEAK Jd
[ 1 Al
44 44
Peak
125 125
163 163
o 23, 262 2388, LT 40 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 1389.07 59.03 74.00 -14.97 55.55 32.36 479 33.67 43 360 PEAK 1 282,00 107,63 -----» -=--=- 104.09 32,37 4.8 33.65 243 360 PEAK
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134
I
i1 i
i3 i3
[ Al
VG 54
4 ! L
_”_'_A__w_mm__,_,,_._u_u_,__,__,.._...-rf‘/‘/
Avg
125 125
163 163
o 23, 262 2388, LT 40 100 1400. 1800. 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 2389.95 46.74 54.00 -.26 43.25 32.36 4.80 33.67 243 360 AVERAGE 1 2.0 99.69 ---nev -omeee 9.16 3237 4.82 33.66 243 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C43 of C80
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saronas. FCC RF Test Report

Report No. : FR353104-01D

16
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz
ANT 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134 1
i1 i
thd fhd FEAK 74
[ Al
44 44
Peak
125 125
163 163
o 233, 262 2388, LT 40 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 1389.95 60.92 74.00 -13.08 57.43 32.36 4.80 33.67 240 360 PEAK 1 282,00 113,67 ----vv -=nom- 110,14 32,37 4.8 33.66 240 360 PEAK
WLeveI (Vi) Date: 2023-09-29 WLeveI (Vi) Date: 2023-09-29
134 134
1
i1 i
i3 i3
[ Al
VG 54
4B.B_HM 44 L
Avg
125 125
163 163
o 233, 262 2388, LT 40 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 2389.95 50.05 54.00 -3.95 46.56 32.36 4.80 33.67 240 360 AVERAGE 1 282,00 103,74 ---nvv -oneee 100,21 32.37 4.8 33.66 240 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C44 of C80
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SPORTON LAB.

FCC RF Test Report

Report No. : FR353104-01D

Pol. Horizontal Vertical
. Lo @l Date: 202340-04 . Lo dBi) Date: 20234004
1225 1225
875 075
PEAK T4 PEAK 74
104 g
Peak s AVG 54 o AVG 54
eal )
| b oA A 0 g
——~ st |ty et
Avg 30 3
115 I
3000 000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndin B BN Bn & B o df Wl din B BN Bn & B @ g
1 482000 44.09 74.00 -29.91 59.42 3440 7.75 5748 - - Pek 1 4824.00 4135 74.00 -32.65 56.68 34.40 7.75 57.48 - - Pek
Sporton International Inc. (ShenzZhen) Page Number 1 C45 of C80
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saronas. FCC RF Test Report

Report No. : FR353104-01D

17
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO01_Partial_RU 26/0_2412MHz
ANT 0+1
Pol. Horizontal Fundamental
WLeveI (Vi) Date: 20234004 WLeveI (Vi) Date: 2023-40-04
134 134
1
i1 i
thd fhd FEAK 74
[ Al
! et
4 bl o it é 4B.BMWMWMWMMWW’ iupitiach | e
Peak
125 125
163 163
o 233, 262 2388, LT 40 100 1400. 1800. 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 1388.26 52.17 74.00 -21.83 48.69 32.36 479 33.67 200 144 PEAK 1 2812.00 103,59 ----vv -onee- 100.08 3236 4.81 33.66 200 144 PEAK
WLeveI (Vi) Date: 20234004 WLeveI (Vi) Date: 2023-40-04
134 134
i1 i 1
i3 i3
[ Al
VG 54
44 i 44
Avg
125 125
163 163
o 23, 262 2388, LT 40 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 238631 40.95 54.00 -13.05 37.47 32.36 479 33.67 200 144 AVERAGE 1 2.0 9341 --eev oomeee B9.90 32.36 4.81 33.66 200 144 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C46 of C80
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s=amranas. FCC RF Test Report Report No. : FR353104-01D
17
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Partial_RU 26/0_2412MHz
ANT 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Date: 20234004 mLeveI (Vi) Date: 2023-40-04
134 134
i1 i
thd fhd FEA 74
[ Al
1
44 48
Peak
125 125
163 163
o 23, 262 2388, LT 40 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 237266 55.03 74.00 -18.97 5158 32.35 478 33.68 145 360 PEAK 1 2812.00 112,82 ----vv -onee- 10931 32,36 481 33.66 145 360 PEAK
WLeveI (Vi) Date: 20234004 mLeveI (Vi) Date: 2023-40-04
134 134
1
i1 i
i3 i3
[ Al
VG 54
s . s L,_M
Avg
125 125
163 163
o 233, 262 2388, Lt 40 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 1389.43 42.93 54.00 -11.07 39.44 32.36 4.80 33.67 145 360 AVERAGE 1 2812.00 102,86 -----~ -=--=- 9935 3236 4.81 33.66 145 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C47 of C80
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TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2A4DH-3877

Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_ Partial_RU 52/37_2412MHz
ANT
Pol. Horizontal Fundamental
WLeveI (Vi) Date: 20234004 mLeveI (Vi) Date: 2023-40-04
134 134 i
i1 i
thd fd PEAKJd
[ Al
1 W
ggrsarents s
Peak
125 125
163 163
o 233, 2362 2388, LT 40 100 1400. 1800. 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 2375 5419 74.00 -19.81 50.73 32.35 478 33.67 240 360 PEAK 1 282,00 107,32 ----vv -onee- 103.81 32,36 4.81 33.66 240 360 PEAK
WLeveI (Vi) Date: 20234004 mLeveI (Vi) Date: 2023-40-04
134 134
w5 w5 !
i3 i3
[ Al
VG 54
44 1 44
Avg
125 125
163 163
o 233, 262 2388, LT 40 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 1389.82 42.59 54.00 -11.41 39.10 32.36 4.80 33.67 240 360 AVERAGE 1 2.0 9.00 -----v -=---- 92.49 3236 4.81 33.66 240 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C48 of C80
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Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_ Partial_RU 52/37_2412MHz
ANT
Pol. Vertical Fundamental
WLeveI (Vi) Date: 20234004 WLeveI (Vi) Date: 2023-40-04
134 134 1
i1 i
thd fhd FEAK 74
[ 1 Al
PR Y )b sagel
44 44
Peak
125 125
163 163
o 2336, 262 2388, LT 40 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 187,35 S8.74 74.00 -15.26 55.26 32.36 479 3367 150 0 PEAK 1 2812.00 113,09 ----vv -onee- 109.58 3236 4.81 33.66 150 0 PEAK
WLeveI (Vi) Date: 20234004 WLeveI (Vi) Date: 2023-40-04
134 134
1
i1 i
i3 i3
[ Al
VG 54
4 ! L
M
Avg
125 125
163 163
o 233, 2362 2388, LT 40 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 2389.95 46.41 54.00 -1.59 42.92 32.36 4.80 33.67 150 0 AVERAGE 1 2812.00 103,65 -----» -=--=- 10014 32,36 4.81 33.66 150 O AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2A4DH-3877
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19
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Partial_RU 106/53 2412MHz
ANT 0+1
Pol. Horizontal Fundamental

WLeveI (Vi) Date: 20234004 mLeveI (Vi) Date: 2023-40-04
134 134 i

i1 i

thd fd PEA Jd

[ Al

1
44 44 M hind m—»«J A
Peak

125 125

163 163

o 2336, 262 2388, LT 40 100 1400. 1800. 200, 2600, 3000

Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d

1 D859 5488 74.00 -19.12 5141 .35 479 367 204 0 Peak 1 2812.00 106,95 -----v -=--m- 103.43 3236 4.8 3366 204 O PEM

WLeveI (Vi) Date: 20234004 mLeveI (Vi) Date: 2023-40-04
134 134

w5 w5 1

i3 i3

[ Al

VG 54
44 1 44
Avg

125 125
163 163

o 23, 262 2388, LT 40 100 1400. 1800. 200, 2600, 3000

Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 238878 42.54 54.00 -11.46 39.06 32.36 479 33.67 204 0 AVERAGE 1 2.0 95.20 ----ev -oneee 91.68 3236 4.82 33.66 204 O AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C50 of C80
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19
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Partial_RU 106/53 2412MHz
ANT 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Date: 20234004 WLeveI (Vi) Date: 2023-40-04
1138 103 1
i1 i
thd fd PEAKJd
[ 1 Al
44 44
Peak
125 125
163 163
o 2336, 262 2388, LT 40 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 138449 SB.75 74.00 -15.15 55.28 .35 A9 3367 266 360 Peak 1 2812.00 112,88 ----vv -vnoe- 109.36 3236 4.82 33.66 266 360 PEAK
WLeveI (Vi) Date: 20234004 WLeveI (Vi) Date: 2023-40-04
134 134
1
i1 i
i3 i3
[ Al
VG 54
4 1 L
__w.v—mu'—wnﬂv—v_'-"V_V_‘MM
Avg
125 125
163 163
o 233, 262 2388, 1 40 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 1389.82 46.75 54.00 -.25 43.26 32.36 4.80 33.67 266 360 AVERAGE 1 2812.00 102,34 ----ev -oneee 98.83 3236 4.81 33.66 266 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C51 of C80
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Pol. Horizontal Vertical
.- Lowl @) Date: 20234004 . Lol dBim) Date: 20234004
1225 1225
1050 105,
815 875
PEAK 74 PEAK 74
100 100
525 AVG_54 o G 54
ol 1 f N
Peak w R AT e e e [ i ot
Avg N o
115 f1.
3000 6000, 9000, 1 15000, 18000 3000 000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Modin B & BN B @ B o dg Mrdn B & B B B B @ deg
1 4870.00 45.44 74.00 -28.56 60.82 34.37 1.7 5.2 - - Peak 1 4878.00 42.76 74.00 -31.24 58.14 3437 .77 5.2 - - Peak
1 TM.00 83.72 74.00 -30.28 57.66 36.05 B8.93 58.2 - - Peak 1 T31.00 43.44 74.00 -30.56 57.38 36.05 8.93 58.92 - - Peak
Sporton International Inc. (ShenzZhen) Page Number : C52 of C80
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Mode Band Edge
2400-2483.5_802.11ax HE20_CH11 Full RU _2462MHz
ANT 0+1
Pol. Horizontal Fundamental
WLeveI (Vi) Date: 20234004 WLeveI (Vi) Date: 2023-40-04
134 134 1
i1 i
fhd PEAG BT fd PEA Jd
[ Al
i
s 4&.&M
Peak
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 28351 55.37 74.00 -18.63 51.67 32.39 4.92 33.61 252 354 PEAK 1 2462.00 105,30 -----v -=--=- 101.64 3239 489 33.62 252 394 PEMK
WLeveI (Vi) Date: 20234004 WLeveI (Vi) Date: 2023-40-04
134 134
w5 w5 !
i3 i3
[ Al
VG BE 54 VG 54
44 1 44
A I I S B
Avg
125 125
163 163
U U505 M2 148 U924 200 100 1400. 1800. 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o d
1 8351 43.91 54.00 -10.09 40.21 32.39 492 33.61 252 354 AVERAGE 1 6200 95.23 --vmev oomeee 9157 339 4.89 33.62 252 354 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C53 of C80
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